
E4RS II E4RS II EVO ‐ Spool E4RS II EVO ‐ Diff

(TM507001) (TM507002) (TM507002D)

KF2201 Front Spool Set with Aluminium Outdrives

KF2201‐1 Front Spool Joints (2)

KF2201‐1S Steel Front Spool Joints (2)

KF2201S Front Spool Set with Steel Outdrives

KF2202‐12 Front Anti Roll Bar 1.2mm (2) OPTION OPTION OPTION

KF2202‐13 Front Anti Roll Bar 1.3mm (2) OPTION OPTION OPTION

KF2202‐14 Front Anti Roll Bar 1.4mm (2) OPTION OPTION OPTION

KF2202‐15 Front Anti Roll Bar 1.5mm (2) OPTION OPTION OPTION

KF2202‐16 Front Anti Roll Bar 1.6mm (2) OPTION OPTION OPTION

KF2203‐12 Rear Anti Roll Bar 1.2mm (2) ORIGINAL NO NO

KF2203‐13 Rear Anti Roll Bar 1.3mm (2) OPTION NO NO

KF2203‐14 Rear Anti Roll Bar 1.4mm (2) OPTION NO NO

KF2203‐15 Rear Anti Roll Bar 1.5mm (2) OPTION NO NO

KF2203‐16 Rear Anti Roll Bar 1.6mm (2) OPTION NO NO

KF2204 Carbon Fiber Motor Guard OPTION OPTION OPTION

KF2205 Carbon Fiber Upper Bumper Mount OPTION OPTION OPTION

KF2206 Belt Tensioner Set OPTION OPTION OPTION

KF2207 Aluminium 7075 Steering Block (Left) OPTION OPTION OPTION

KF2208 Aluminium 7075 Steering Block (Right) OPTION OPTION OPTION

KF2209 Aluminium 7075 Rear Hub Carrier (1) OPTION OPTION OPTION

KF2210 Aluminium 7075 Drive Shaft (2) OPTION OPTION OPTION

KF2211 Aluminium 7075 Caster Block Left ( 0 Degree) OPTION NEED TM150407ST NEED TM150407ST

KF2212 Aluminium 7075 Caster Block Left ( 2 Degree) OPTION NEED TM150407ST NEED TM150407ST

E4RS II Parts List
www.teammagicrc.net

Replaced by TM507213

Replaced by TM507212A

Replaced by TM507212

Replaced by TM507213

REF ARTICLE

KF2212 Aluminium 7075 Caster Block Left ( 2 Degree) OPTION NEED TM150407ST NEED TM150407ST

KF2213 Aluminium 7075 Caster Block Left ( 6 Degree) OPTION NEED TM150407ST NEED TM150407ST

KF2214 Aluminium 7075 Caster Block Right ( 0 Degree) OPTION NEED TM150407ST NEED TM150407ST

KF2215 Aluminium 7075 Caster Block Right ( 2 Degree) OPTION NEED TM150407ST NEED TM150407ST

KF2216 Aluminium 7075 Caster Block Right ( 6 Degree) OPTION NEED TM150407ST NEED TM150407ST

KF2217 Aluminium Lower Spring Mount (4) OPTION OPTION OPTION

KF2218 ST Steel Diff. Joint (2) OPTION NO NO

KF2219 Universal Driveshaft Nunchaku Type (2)

KF2219‐1 Driveshafts only for KF2219 (2)

KF2219‐2 Joints for KF2219 (2)

KF2219‐3 Wheel Axles for KF2219 (2)

KF2219‐4 Joint Hinge Pins for KF2219 (4)

KF2219‐5 G‐Clips for KF2219 (4)

KF2219‐6 Universal Driveshaft Plastic Pin Cover (8)

KF2219‐7 1.5x8.5mm pin for KF2219 (4)

KF2219‐8 Ball Bearings ‐ metric ‐  5x10x3mm (2 pcs)

KF2220 Piston 1 Hole (4) OPTION OPTION OPTION

KF2221 Piston 3 Holes (4) OPTION OPTION OPTION

KF2222 Piston 4 Holes (4) OPTION OPTION OPTION

KF2224 Chassis Protector OPTION NO NO

KF2225 Aluminium 7075 ‐ Battery Mount OPTION NO NO

KF2226 Carbon Fiber ‐ Front Body Holder OPTION OPTION OPTION

KF2227 Carbon Fiber ‐ Rear Body Holder OPTION OPTION OPTION

KF2228 Aluminium 7075 ‐ Front Anti‐Roll Bar Mount OPTION OPTION OPTION

KF2229 Aluminium 7075 ‐ Rear Anti‐Roll Bar Mount OPTION OPTION OPTION

KF2230 Carbon Fiber ‐ HP Upper Deck

KF2231 Aluminium 7075 ‐ Front Arm Holder OPTION OPTION OPTION

KF2232 Aluminium 7075 ‐ Rear Arm Holder OPTION OPTION OPTION

KF2233 Carbon Fiber ‐ 2.3mm Upper Deck OPTION NO NO

KF2234 Carbon Fiber ‐ 2.5mm Upper Deck OPTION NO NO

KF2235 Carbon Fiber ‐ 2.5mm Chassis OPTION NO NO

KF2236 Carbon Fiber ‐ 3.0mm Chassis OPTION NO NO

KF2237‐1 Aluminium Clamp Type Hex Wheel Hub ‐0.75mm (4 pcs) OPTION OPTION OPTION

KF2237‐2 Aluminium Clamp Type Hex Wheel Hub +0.75mm (4 pcs) OPTION OPTION OPTION

KF2237‐3 Aluminium Clamp Type Hex Wheel Hub +1.50mm (4 pcs) OPTION OPTION OPTION

KF2238 20T 7075 Aluminium Pulley OPTION OPTION OPTION

DISCONTINUED

Replaced by TM507234

Replaced by TM507234‐1

Replaced by TM507234‐7

Replaced by TM507234‐2

Replaced by TM507234‐3

Replaced by TM507234‐4

Replaced by TM507234‐5

Replaced by TM507138

Replaced by TM507234‐6

y

KF2239 1 deg 7075 Aluminium Rear Hub Carrier Left (1pc) OPTION OPTION OPTION

KF2240 2 deg 7075 Aluminium Rear Hub Carrier Left (1pc) OPTION OPTION OPTION

KF2241 1 deg 7075 Aluminium Rear Hub Carrier Right (1pc) OPTION OPTION OPTION

KF2242 2 deg 7075 Aluminium Rear Hub Carrier Right (1pc) OPTION OPTION OPTION



E4RS II E4RS II EVO ‐ Spool E4RS II EVO ‐ Diff

(TM507001) (TM507002) (TM507002D)

KF2243 Floating Steering Servo Mount OPTION NO NO

KF4901‐21 Shocks Springs 13x23.5mm #21 OPTION OPTION OPTION

KF4901‐22 Shocks Springs 13x23.5mm #22 OPTION OPTION OPTION

KF4901‐23 Shocks Springs 13x23.5mm #23 OPTION OPTION OPTION

KF4901‐24 Shocks Springs 13x23.5mm #24 OPTION OPTION OPTION

KF4901‐25 Shocks Springs 13x23.5mm #25 ORIGINAL ORIGINAL ORIGINAL

KF4901‐26 Shocks Springs 13x23.5mm #26 OPTION OPTION OPTION

KF4901‐27 Shocks Springs 13x23.5mm #27 ORIGINAL ORIGINAL ORIGINAL

KF4901‐28 Shocks Springs 13x23.5mm #28 OPTION OPTION OPTION

KF4901‐29 Shocks Springs 13x23.5mm #29 OPTION OPTION OPTION

KF4901‐30 Shocks Springs 13x23.5mm #30 OPTION OPTION OPTION

KF4901‐31 Shocks Springs 13x23.5mm #31 OPTION OPTION OPTION

KF4901‐32 Shocks Springs 13x23.5mm #32 OPTION OPTION OPTION

KF4901‐33 Shocks Springs 13x23.5mm #33 OPTION OPTION OPTION

KF4901‐34 Shocks Springs 13x23.5mm #34 OPTION OPTION OPTION

KF4901‐35 Shocks Springs 13x23.5mm #35 OPTION OPTION OPTION

KF4902 Shocks Springs Set 13x23.5mm (#21~#30) OPTION OPTION OPTION

KF4903 Shocks Springs Set 13x23.5mm (#31~#40) OPTION OPTION OPTION

111007ST Nuts ‐ M3 nyloc ‐ Steel (10 pcs) ORIGINAL ORIGINAL ORIGINAL

111145BK Antenna Mount Aluminium Black with Antenna Tube OPTION ORIGINAL ORIGINAL

111165 Nuts ‐ M3 flanged (10 pcs) ORIGINAL ORIGINAL ORIGINAL

115033 5.8mm Socket Steel Ball Long (6) ORIGINAL ORIGINAL ORIGINAL

115034 5.8mm Socket Steel Ball Short (6) ORIGINAL ORIGINAL ORIGINAL

116132BK Adjustable Rod ‐ 3x 20mm ‐ Black (2 pcs) ORIGINAL NEED KF5703 NEED KF5703

116132GD Adjustable Rod ‐ GD ‐ 3x 20mm (2 pcs) OPTION ORIGINAL ORIGINAL

116133BK Adjustable Rod ‐ 3x 30mm ‐ Black (2 pcs) ORIGINAL NEED KF5703 NEED KF5703

116133GD Adjustable Rod ‐ GD ‐ 3x 30mm (2 pcs) OPTION ORIGINAL ORIGINAL

116134BK Adjustable Rod ‐ 3x 40mm ‐ Black (2 pcs) ORIGINAL NEED KF5703 NEED KF5703

116134GD Adjustable Rod ‐ GD ‐ 3x 40mm (2 pcs) OPTION ORIGINAL ORIGINAL

116203 E‐clip 5 (10) ORIGINAL ORIGINAL ORIGINAL

REF ARTICLE

www.teammagicrc.net

116216 Washer 3x6.5x1mm Aluminium (6) ORIGINAL ORIGINAL ORIGINAL

116219 Washers ‐ 3 x 6.5 x 2mm (6 pcs) ORIGINAL ORIGINAL ORIGINAL

116226 Shim 3.1x4.8x0.5mm (10) ORIGINAL ORIGINAL ORIGINAL

116227 E‐clip 2.0 (10)  ORIGINAL ORIGINAL ORIGINAL

116228 Pin 2X9.0 (10 pcs) ORIGINAL ORIGINAL ORIGINAL

116238 Pin 2x12.8mm (10) ORIGINAL ORIGINAL ORIGINAL

116239 Pin1.5x6.8mm (10) ORIGINAL NO NO

116240 Pin2x9.8mm (10) ORIGINAL ORIGINAL ORIGINAL

116242 EVA Tape 3x14cm OPTION ORIGINAL ORIGINAL

126204BU Screws ‐ Button Head ‐ Allen ‐ M2 x  4mm (6 pcs) ORIGINAL ORIGINAL ORIGINAL

126206C Screws ‐ Cap Head ‐ Allen ‐ M2 x  6mm (6 pcs) ORIGINAL ORIGINAL ORIGINAL

126208 Screws ‐ Flat Head ‐ Allen ‐ M2.6 x  8mm (6 pcs) ORIGINAL NO NO

126212BU Screws ‐ Button Head ‐ Allen ‐ M2 x 12mm (10 pcs) ORIGINAL ORIGINAL ORIGINAL

126302S Grub Screws ‐ M3 x  2mm (6 pcs) ORIGINAL ORIGINAL ORIGINAL

126303S Grub Screws ‐ M3 x  3mm (6 pcs) ORIGINAL ORIGINAL ORIGINAL

126304BU Screws ‐ Button Head ‐ Allen ‐ M3 x  4mm (10 pcs) ORIGINAL ORIGINAL ORIGINAL

126304S Grub Screws ‐ M3 x  4mm (6 pcs) ORIGINAL ORIGINAL ORIGINAL

126305BU Screws ‐ Button Head ‐ M3 x  5mm (6 pcs) ORIGINAL ORIGINAL ORIGINAL

126306 Screws ‐ Flat Head ‐ Allen ‐ M3 x  6mm (6 pcs) ORIGINAL ORIGINAL ORIGINAL

126306BU Screws ‐ Button Head ‐ Allen ‐ M3 x  6mm (6 pcs) ORIGINAL ORIGINAL ORIGINAL

126308 Screws ‐ Flat Head ‐ Allen ‐ M3 x  8mm (6 pcs) ORIGINAL ORIGINAL ORIGINAL

126308BU Screws ‐ Button Head ‐ Allen ‐ M3 x  8mm (6 pcs) ORIGINAL ORIGINAL ORIGINAL

126308S Grub Screws ‐ M3 x  8mm (10 pcs) ORIGINAL ORIGINAL ORIGINAL

126308SE Screws ‐ Flat Head ‐ M3 x  8mm ‐ Servo Mount (6 pcs) ORIGINAL ORIGINAL ORIGINAL

126310 Screws ‐ Flat Head ‐ Allen ‐ M3 x 10mm (6 pcs) ORIGINAL ORIGINAL ORIGINAL

126310BU Screws ‐ Button Head ‐ Allen ‐ M3 x 10mm (6 pcs) ORIGINAL ORIGINAL ORIGINAL

126310S Grub Screws ‐ M3 x 10mm (6 pcs) ORIGINAL ORIGINAL ORIGINAL

126312C Screws ‐ Cap Head ‐ Allen ‐ M3 x 12mm (6 pcs) ORIGINAL ORIGINAL ORIGINAL

126314BU Screws ‐ Button Head ‐ Allen ‐ M3 x 14mm (6 pcs) ORIGINAL ORIGINAL ORIGINAL

126316BU Screws ‐ Button Head ‐ Allen ‐ M3 x 16mm (10 pcs) ORIGINAL ORIGINAL ORIGINAL

126408S Grub Screws ‐ M4 x  8mm (6 pcs) ORIGINAL ORIGINAL ORIGINAL

130103 Washers ‐ 4.2 x 10 x 0.2mm (6 pcs) ORIGINAL ORIGINAL ORIGINAL

130111 Washers ‐ 2.6 x 6 x 0.5mm (10 pcs) ORIGINAL ORIGINAL ORIGINAL

130114 Washers ‐ 3 x 6 x 1mm (10 pcs) ORIGINAL ORIGINAL ORIGINAL

130122 Washers ‐ 3x6x0.5mm (10 pcs) ORIGINAL ORIGINAL ORIGINAL

130123 Washers 2 6 x 8 x 0 1mm (10 pcs) ORIGINAL NO NO130123 Washers ‐ 2.6 x 8 x 0.1mm (10 pcs) ORIGINAL NO NO

130124 Washers ‐ 3 x 7.5 x 1mm (10 pcs) ORIGINAL ORIGINAL ORIGINAL

130125 Washers ‐ 3 x 6 x 4mm (6 pcs) ORIGINAL ORIGINAL ORIGINAL

130129 Washers ‐ 5.2x12x0.2 (10 pcs) ORIGINAL ORIGINAL ORIGINAL



E4RS II E4RS II EVO ‐ Spool E4RS II EVO ‐ Diff

(TM507001) (TM507002) (TM507002D)

150306ST Ball Bearings ‐ metric ‐  3x 6x2.5mm (4 pcs) ORIGINAL ORIGINAL ORIGINAL

150407ST Ball Bearings ‐ metric ‐  4x 7x2.5mm (4 pcs) ORIGINAL NEED ALU CASTER BLOCKS NEED ALU CASTER BLOCKS

150508ST Ball Bearings ‐ metric ‐  5x 8x2.5mm (4 pcs) ORIGINAL ORIGINAL ORIGINAL

150510ST Ball Bearings ‐ metric ‐  5x10x4mm (4 pcs) ORIGINAL ORIGINAL ORIGINAL

151015ST Ball Bearings ‐ metric ‐  10x15x4mm (4 pcs) ORIGINAL ORIGINAL ORIGINAL

152002 O‐Ring 11.2x1.7mm (10) ORIGINAL ORIGINAL ORIGINAL

152005 O‐Ring 4.7x1.4mm (10) ORIGINAL ORIGINAL ORIGINAL

152011 O‐Ring 3.8x1.9mm (10) ORIGINAL NO NO

503117 5x4mm Ball Stud (6) ORIGINAL ORIGINAL ORIGINAL

503121 Short Ball Cup (6) ORIGINAL NO NO

503123 Aluminium Anti‐Roll Bar Ball (4) ORIGINAL ORIGINAL ORIGINAL

503127 Steering Block 5x10mm Ball Stud (4) ORIGINAL ORIGINAL ORIGINAL

503138 5x7mm Ball Stud (6) ORIGINAL ORIGINAL ORIGINAL

503139 Caster Block Ball Cup (4) ORIGINAL ORIGINAL ORIGINAL

503140 Long Ball Cup (6) ORIGINAL OPTION OPTION

503226 Special Servo Ball Cup (2) OPTION ORIGINAL ORIGINAL

507101 E4RS II / Xray T3 ‐ Chassis 2.3mm ORIGINAL NO NO

507102 Aluminium Rear Left Bulkhead ORIGINAL ORIGINAL ORIGINAL

507103 Aluminium Rear Right Bulkhead ORIGINAL ORIGINAL ORIGINAL

507104 Aluminium Front Bulkhead ORIGINAL ORIGINAL ORIGINAL

507105 Aluminium Main Shaft Right Bulkhead ORIGINAL NO NO

507106 Aluminium Motor Bulkhead ORIGINAL NO NO

507107 Aluminium Motor Bulkhead Support ORIGINAL NO NO

507108 Aluminium Steering Post (2) ORIGINAL ORIGINAL ORIGINAL

507109 Aluminium Spur Gear Holder ORIGINAL ORIGINAL ORIGINAL

507110 20T Pulley (2) ORIGINAL ORIGINAL ORIGINAL

507111 Aluminium Diff. Joint (2) ORIGINAL NO NO

507112 Differential Case ORIGINAL NO NO

507113 Bevel Gear Set (4) ORIGINAL NO NO

507114 Differential Case Gasket (4) ORIGINAL ORIGINAL ORIGINAL

www.teammagicrc.net

REF ARTICLE

507115 Differential Case O‐ring (4) ORIGINAL ORIGINAL ORIGINAL

507116 Belt Tension Adjuster (4) ORIGINAL ORIGINAL ORIGINAL

507117 Gear Differential Set

507118 Aluminium Bearing Holder (2) ORIGINAL NO NO

507119 Long Belt ORIGINAL ORIGINAL ORIGINAL

507120 Short Belt ORIGINAL ORIGINAL ORIGINAL

507121 Carbon Fiber Front Shock Tower ORIGINAL NEED TM507154 NEED TM507154

507122 Alumium Front Bulkhead Upper Mount

507123 Rear Body Support (2)

507124 Carbon Fiber Rear Shock Tower ORIGINAL NEED TM507154 NEED TM507154

507125 Alumium Rear Bulkhead Upper Mount

507126 Aluminium Dual Steering Arm Set ORIGINAL ORIGINAL ORIGINAL

507127 Front Suspension Arm (2) OPTION OPTION OPTION

507127H Front Suspension Arm ‐ NEW HARD Material (2) ORIGINAL ORIGINAL ORIGINAL

507128 Front Suspension Pin (2) ORIGINAL ORIGINAL ORIGINAL

507129 Suspension Arm Holder (2) ORIGINAL ORIGINAL ORIGINAL

507130 Front Anti‐roll Bar Rod (2) ORIGINAL ORIGINAL ORIGINAL

507131 Aluminium Bushing For Susp. Arm Holder (2) ORIGINAL ORIGINAL ORIGINAL

507132 Rear Suspension Arm (2) OPTION NO NO

507132H Rear Suspension Arm NEW HARD Material (2) ORIGINAL NO NO

507133 Rear Suspension Pin (2) ORIGINAL ORIGINAL ORIGINAL

507134 Aluminium Caster Block Left (4 degree) ORIGINAL NEED TM150407ST NEED TM150407ST

507135 Aluminium Caster Block Right (4 degree) ORIGINAL NEED TM150407ST NEED TM150407ST

507136 Bushing For Caster Block (2+2) ORIGINAL ORIGINAL ORIGINAL

507137 Universal Driveshaft (2) ORIGINAL ORIGINAL ORIGINAL

507137‐1 Steel Drive Shaft Only (2) ORIGINAL ORIGINAL ORIGINAL

507137‐2 Steel Universal Joint Outdriver (2) ORIGINAL ORIGINAL ORIGINAL

507137‐3 Pivot for 507137 (2) ORIGINAL ORIGINAL ORIGINAL

507138 ORIGINAL ORIGINAL ORIGINAL

507139 Steering Block HARD (2) ORIGINAL ORIGINAL ORIGINAL

507140 Aluminium Wheel Adapter (4) ORIGINAL ORIGINAL ORIGINAL

507141 Caster Block Pin (2) ORIGINAL ORIGINAL ORIGINAL

507142 Rear Hub Carrier HARD (2) ORIGINAL ORIGINAL ORIGINAL

507143 Rear Hub Carrier Pin (2) ORIGINAL ORIGINAL ORIGINAL

507144 Front Anti‐Roll Bar 1.4mm (2) ORIGINAL ORIGINAL ORIGINAL

507145 Anti Roll Bar Holder (4) Replaced by TM507221

Replaced by TM507209

Replaced by TM507215

Replaced by TM507215

Replaced by TM507217

507145 Anti‐Roll Bar Holder (4)

507146 Rear Anti‐Roll Bar 1.2mm (2) ORIGINAL NO NO

507147 Servo Arm (Futaba) (2) ORIGINAL ORIGINAL ORIGINAL

507148 Servo Arm (Ko,Sanwa) (2) ORIGINAL ORIGINAL ORIGINAL

Replaced by TM507221



E4RS II E4RS II EVO ‐ Spool E4RS II EVO ‐ Diff

(TM507001) (TM507002) (TM507002D)

507149 Aluminium Servo Mount (2) ORIGINAL NO NO

507150 Upper Plate 2.0mm ORIGINAL NO NO

507151 Upper Plate Post (2) ORIGINAL ORIGINAL ORIGINAL

507152 Quick Release Battery Strap ORIGINAL ORIGINAL ORIGINAL

507153 Battery Holder Set ORIGINAL NO NO

507154 Shock Set (2) ORIGINAL NEED TM507121 / TM507124 NEED TM507121 / TM507124

507155 Shock Piston 2 Holes (4) ORIGINAL NEED TM507154 NEED TM507154

507156 Shock Shaft (2) ORIGINAL NEED TM507154 NEED TM507154

507157 Shock Body Set (2) ORIGINAL NEED TM507154 NEED TM507154

507158 Shock Small O ring Set (4) ORIGINAL NEED TM507154 NEED TM507154

507158‐1 Shock Hump Washer‐Black (4) ORIGINAL NEED TM507154 NEED TM507154

507159 Shock Spring Cup and Ballcup ORIGINAL NEED TM507154 NEED TM507154

507160 Shock Pivot (4) ORIGINAL NEED TM507154 NEED TM507154

507161 Shock Membrane (4) ORIGINAL ORIGINAL ORIGINAL

507162 Front Body Support (2) ORIGINAL ORIGINAL ORIGINAL

507163 Foam Bumper ORIGINAL ORIGINAL ORIGINAL

507164 Bumper Mount Set ORIGINAL ORIGINAL ORIGINAL

507165 Stickers ‐ E4RS II ORIGINAL NO NO

507201 Chassis 2.3mm NEED TM507223 / TM507225 ORIGINAL ORIGINAL

507202 Aluminium Motor Bulkhead ORIGINAL ORIGINAL

507203 Aluminium Motor Bulkhead Support ORIGINAL ORIGINAL

507204 Aluminium Main Shaft Right Mount ORIGINAL ORIGINAL

507205 Aluminium Main Shaft Left Mount ORIGINAL ORIGINAL

507206 Light Weight Bevel Gear Set (4 pcs) NEED TM507209 ORIGINAL ORIGINAL

507207 Light Weight Differential Case NEED TM507209 ORIGINAL ORIGINAL

507208 Light Weight Aluminium Differential Joint (2 pcs) NEED TM507209 ORIGINAL ORIGINAL

507209 Light Weight Gear Differential Set OPTION ORIGINAL ORIGINAL

507210 Front Spool 38T Pulley NEED TM507213 ORIGINAL ORIGINAL

507211 Front Spool Pulley Holder NEED TM507213 ORIGINAL ORIGINAL

507212 Front Spool ST Steel Joints (2 pcs) NEED TM507213 ORIGINAL ORIGINAL

www.teammagicrc.net

REF ARTICLE

NEED TM507202 / TM507203 / 

TM507204 / TM507205 / TM507224

507212A Front Spool Aluminium Joints (2 pcs) NEED TM507213 ORIGINAL ORIGINAL

507213 Front Spool Set OPTION ORIGINAL ORIGINAL

507214 Low CG Front Shock Tower NEED TM507226 ORIGINAL ORIGINAL

507215 Aluminium Bulkhead Upper Mount OPTION ORIGINAL ORIGINAL

507216 Low CG Rear Shock Tower NEED TM507226 ORIGINAL ORIGINAL

507217 Rear Body Support (2 pcs) OPTION ORIGINAL ORIGINAL

507218 Anti‐Roll Bar Ball Cup (4 pcs) NEED TM507222 ORIGINAL ORIGINAL

507219 Caster Block 4° ‐ Hard Material (2 pcs) OPTION ORIGINAL ORIGINAL

507220 Front Anti‐Roll Bar 1.4mm (1 pcs) OPTION ORIGINAL ORIGINAL

507221 Anti‐Roll Bar Holder (4 pcs) OPTION ORIGINAL ORIGINAL

507222 Rear Anti‐Roll Bar 1.2mm (1 pcs) NEED TM507218 ORIGINAL ORIGINAL

507223 Aluminium One Piece Servo Mount NEED TM507201 / TM507225 ORIGINAL ORIGINAL

507224 Upper Plate 2.0mm
NEED TM507202 / TM507203 / 

TM507204 / TM507205 / TM507224
ORIGINAL ORIGINAL

507225 Battery Holder Set NEED TM507201 / TM507223 ORIGINAL ORIGINAL

507226 Low CG Shock Absorber Set (2 pcs) NEED TM507214 / TM507216 ORIGINAL ORIGINAL

507227 Shock Piston 3 Holes of 1.1mm  (4 pcs) NEED TM507226 ORIGINAL ORIGINAL

507228 Low CG Shock Shaft (2 pcs) NEED TM507226 ORIGINAL ORIGINAL

507229 Low CG Shock Body Set (2 pcs) NEED TM507226 ORIGINAL ORIGINAL

507230 Low CG Shock Lower Cap (2 pcs) NEED TM507226 ORIGINAL ORIGINAL

507231 Low CG Shock Upper Cap (2 pcs) NEED TM507226 ORIGINAL ORIGINAL

507232 Low CG Shock Small O‐ring Set (4 pcs) NEED TM507226 ORIGINAL ORIGINAL

507233 Low CG Shock Ball End & Nylon Set (4 pcs) NEED TM507226 ORIGINAL ORIGINAL

507234 Universal Driveshaft Nunchaku Type (2 pcs) OPTION ORIGINAL ORIGINAL

507234‐1 Driveshafts Only for Nunchaku (2 pcs) NEED TM507234 ORIGINAL ORIGINAL

507234‐2 Joint for Nunchaku Driveshafts (2 pcs) NEED TM507234 ORIGINAL ORIGINAL

507234‐3 Wheel Axel for Nunchaku Driveshafts (2 pcs) NEED TM507234 ORIGINAL ORIGINAL

507234‐4 Joint Hing Pin for Nunchaku Driveshafts (4 pcs) NEED TM507234 ORIGINAL ORIGINAL

507234‐5 G‐Clip for Nunchaku Driveshafts (4 pcs) NEED TM507234 ORIGINAL ORIGINAL

507234‐6 1.5x8.5mm Pin for Nunchaku Driveshafts (4 pcs) NEED TM507234 ORIGINAL ORIGINAL

507234‐7 5x10x3mm Ball Bearings for Nunchaku (2 pcs) NEED TM507234 ORIGINAL ORIGINAL

507235H Rear Suspension Arms ‐ Hard Material (2 pcs) OPTION ORIGINAL ORIGINAL

507251 Option Part ‐ E4RS II EVO ‐ 3D Flex System NO OPTION OPTION

20.05.2013Copyright: Lionel Troyon ‐ HRC Distribution


